

SPECTRO TEST REPORT

Test Certificate

Report No. SB190221630

Party Code: G/DL/004

Dated: 11/03/2019

: M/s GPC Medical Ltd.
GPC Square, M Block, DDA
LSC, Vikas Puri, New Delhi – 110018

A. Particulars of Sample: -

Material : Drill Sleeve for Locking Screw 3.5mm
Code : ILBS 716.35
Date of Receipt : 07/03/2019
Date of Completion : 11/03/2019

B. Test Method: IS:228-1987.

TEST PARAMETERS	TEST RESULTS %	STANDARD VALUE %	CONFORMITY
Carbon	0.032	0.08 Max	Yes
Chromium	18.32	17.5-20	Yes
Manganese	1.32	2 Max	Yes
Phosphorus	0.026	0.045 Max	Yes
Silicon	0.69	1 Max	Yes
Sulphur	0.015	0.03 Max	Yes
Nickel	7.82	8-11	Yes

Remark: Sample Confirms to Grade SS 304 with respect to above test.



Address : 29-30, LGF (Basement) Suchita Complex, Ambedkar Road, Ghaziabad-201001 (U.P.) INDIA
Email : carsul_1983@yahoo.com, Website : www.carsullab.com

Note :

- * Report belongs to particular samples submitted for Analysis.
- * Samples will be destroyed after one month unless instructed.
- * This report cannot be challenged in any court of law.
- * Our liability for any loss/damage due to report (if proved), maximum to the charges paid for Analysis.

For **Spectro Analysis** **Tensile** **Bend** **Impact** **Compression** **Ultrasonic test** **M.P.T.** **D.P.T.**

We undertake : Third Party Inspection for LRA, BVIS, TUV, RITES, SGS, DNV, NTPC, BHEL, TPL, RDSO ETC.